
OWNER’S MANUAL 

PLEASE CAREFULLY READ THIS ENTIRE MANUAL BEFORE 

OPERATING YOUR NEW BIKE! 

-SOL0057- 
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HARDWARE STEP 3
 

#72. 5/16” x 18mm x 1.5T 
Flat Washer (6 pcs) 
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LCB ASSEMBLY INSTRUCTIONS 

PRE-ASSEMBLY 

 



 

REAR STABILIZER
 

 

 
 

 
 
 
 
 
 
 
 
 
 
 
 

 

 

CONSOLE MAST 

 

 
 
 
 
 
 
 
 
 
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 



 

 

HANDLEBAR
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ASSEMBLY STEP4 

 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 



 
 

 

FITNESS BIKE FEATURES 
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Cardio, 

 

OPERATION OF YOUR FITNESS BIKE 
 

 
 

CONSOLE 

 

 

 

 

 

 

 

 

 

 



 
 

Main workout home page



 

 

 

 

CONSOLE OPERATION 

▲ ▼

 

 

 

 

 

 

 

 



 
 

 

 

 

 

 

 



 

 

 

 



 
 

 

New Sole App to be used in conjunction with select Apple & Android devices! 



 

 

 

 

When the bike is connected to the APP, press the BLE HR icon

Select the heart rate tracking device you use and press Connect



 
 

During workout, the BLE HR icon will lit up and your heart rate information will be shown on the 

display

 



 

 

 

 

PROGRAMMABLE FEATURES 
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  1st Stage 

 

Level 1 (9W) 

54 kgm/min 

 

Heart Rate HR<80 HR: 80-90 HR: 90-100 HR>100 

2nd Stage Level 12 (74W)  

444 kgm/min 

Level 11 (64W)  

384 kgm/min 

Level 7 (42W)  

252 kgm/min 

Level 3 (28W)  

168 kgm/min 

3rd Stage Level 14 (104W) 

624 kgm/min 
Level 13 (87W)  

522 kgm/min 

Level 11 (64W)  

384 kgm/min 

Level 7 (42W) 

252 kgm/min 

4th Stage Level 15 (122W) 

732 kgm/min 

Level 14 (104W) 

624 kgm/min 
Level 12 (74W)  

444 kgm/min 

Level 11 (64W)  

384 kgm/min 

 

 



  

HEART RATE PROGRAMS 
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USING HEART RATE TRANSMITTER (SOLD SEPARATELY) 
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▲ ▼

▲ ▼

▲ ▼



  

” This program requires the use of the chest strap. An RPM signal must be received before  
   the unit can determine the appropriate resistance level.“  

 

 

                    If this picture is displayed, please attach your chest strap and make sure  
                    it is communicating with the console. 
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GENERAL MAINTENANCE 

▲ ▼



  

 

Engineering Mode display page 
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LCB EXPLODED VIEW DIAGRAM



  

LCB PARTS LIST  

   
1 Main Frame 1 

2 Console Mast 1 

3 Seat Handle Bar (L) 1 

4 Seat Handle Bar (R) 1 

5 Rear Stabilizer 1 

6 Seat Slider 1 

7 Sliding Seat Mount 1 

8 Fix Plate 1 

10 Idler Wheel Assembly 1 

11 Crank Axle 1 

14 Drive Belt 1 

15 Drive Pulley 1 

16L Crank Arm (L) 1 

16R Crank Arm (R) 1 

17 6004_Bearing 2 

18 6203_Bearing 2 

19 Seat   1 

20 Induction Brake 1 

21 Generator/Brake Controller 1 

22 Magnet 1 

23 450m/m_Sensor W/Cable 1 

24 1" × 5T × 180L_Handgrip Foam 2 

25 1" × 5T × 300L_Handgrip Foam 2 

26 800m/m_Handpulse W/Cable Assembly 2 

29 1900m/m_Computer Cable 1 

30 300m/m_Wire Brake Coil Harness 1 

31 1100m/m_DC Power Cord 1 

34~1 Console Top Cover 1 

34~2 Console Bottom Cover 1 

35 Rubber Foot 2 

36 Chain Cover (L) 1 

37 Chain Cover (R) 1 

38 Console Mast Cover 1 

40 Ø 60.6_Stabilizer End Cap 2 

41 118 × 40m/m_End Cap 2 

42 Handgrip Cap(Top) 2 

43 Handgrip Cap(Bottom) 2 

45 Pedal (L) 1 

46 Pedal (R) 1 

47 Transportation Wheel 2 

48 Rubber Foot Pad 2 

49 Button Head Plug 4 

50 3/8" × 53L_Carriage Bolt 2 

51 5/16" × UNC18 × 5/8"_Hex Head Bolt 7 

52 5 × 19m/m_Tapping Screw 4 
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53 5/16" × 1-3/4"_Button Head Socket Bolt 2 

54 1/4" × 3/4"_Hex Head Bolt 8 

55 M8 × 170m/m_J Bolt 1 

56 M6 × 15m/m_Phillips Head Screw 3 

58 M5 × 12m/m_Phillips Head Screw 7 

59 3/8" × 2_Flat Head Socket Bolt 2 

61 5 × 16m/m_Tapping Screw 6 

62 3 × 20m/m_Tapping Screw 4 

63 3.5 × 16m/m_Sheet Metal Screw 9 

65 3 × 10m/m_Tapping Screw 4 

66 Ø 17_C Ring 1 

67 Ø 20_C Ring 2 

68 4 × 12m/m_Sheet Metal Screw 2 

69 Ø 1/4" × 13mm × 1T_Flat Washer 7 

70 Ø 3/8" × Ø 19 × 1.5T_Flat Washer 2 

71 Ø 3/8" × Ø 25 × 2T_Flat Washer 3 

72 Ø 5/16" × Ø 18 × 1.5T_Flat Washer 11 

73 Ø 17 × Ø 23.5mm × 1T_Flat Washer 1 

74 5/16" × UNC18 × 5/8"_Button Head Socket Bolt 4 

75 Ø 1/4"_Split Washer 7 

76 Combination M5 Allen Wrench & Phillips Head Screw Driver 1 

77 M8 × 7T_Nyloc Nut 1 

78 3/8" × 7T_Cap Nut 1 

79 1/4" × 8T_Nyloc Nut 4 

80 5/16" × 6T_Nyloc Nut 2 

82 3/8" × 7T_Nut 4 

83 M10 × 1.25_Nut 2 

85 Round Cover 2 

86 Brake Tension Knob 1 

92 13.15m/m_Wrench 1 

93 Phillips Head Screw Driver 1 

95 Chest Strap(Optional) 1 

96 Crank Arm End Cap 2 

99 Ø 5/16" × 19 × 1.5T_Curved Washer 1 

100 12.14m/m_Wrench 1 

101 Drink Bottle(Optional) 1 

103 5/16" × 1.5T_Split Washer 4 

104 Power Adaptor 1 

106 Locking Knob 1 

107 Center spatial wrap 1 

109 400m/m_Audio Cable(Optional) 1 

114 Slide Spacer 1 

116 Beverage Holder 1 

124 On/Off Switch Bracket 1 

132 Transformer Power Cord 1 

135 3/8" × UNC16 × 12.5T_Cap Nut 2 



  

   

150 Rubber Pad 1 

160 Tablet Holder (Bottom) 1 

160-1 Tablet Holder Adjustable Clip 1 

160-2 Tablet Holder (Front) 1 

161 3.5 × 12L_Sheet Metal Screw 8 
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WARRANTY INFORMATION 

SOL0057 Sole LCB Upright Bike 

IMPORTANT  

Please read and retain this manual as it will assist with identification for parts and service.  

------------------------------------------------------------------------------------------------------------------------------  

BOYLES FITNESS warrants the Sole LCB Upright Bike to be free from defects in material and workmanship under 

normal use and service conditions.  

The various components of the product are warranted against defects and workmanship for the time periods 

specified as follows: 

 

 

 

 

 

All warranty coverage extends only to the original retail purchaser from the date of purchase. BOYLES FITNESS’ 

obligation under this Warranty is limited to replacing or repairing, at BOYLES’ option, the product or parts therein. 

Any enquiries relating to warranties or spare parts must be directed to our website www.bfe.com.au where you 

can lodge a service request. 

This warranty does not extend to any damage to a product caused by abuse, improper or abnormal 

usage (as detailed in this instruction manual), or repairs not provided by BOYLES. Nor does this warranty extend 

to products used for commercial or rental purposes. This warranty does not cover ordinary wear, tear and 

weathering, failure to follow directions, improper installation, improper maintenance or acts of God (such as 

damage caused by storms, lightning and by snow or ice). No other Warranty beyond that specifically set forth 

above is authorised by BOYLES. Lifetime* refers to the warranty coverage of the units expected service life. NOT 

the lifetime of the purchaser. 

 

Our sales and service centre has been set up to provide assembly assistance, replacement parts and accessories, 

and to efficiently handle all warranty related matters. 

Email      spares@bfe.com.au   

Website  www.bfe.com 

  

Domestic Use 

Frame & Brake    Lifetime* 

Parts                       5 Years 

Labour                    1 Year 

Commercial Use (>8 hours per day) 

Parts   1 Year  

http://www.bfe.com.au/


  

 
BFE Warranty Policy – January 1

st
, 2019 

1. When purchased from an authorised BFE distributor the BFE warranty shall guarantee that all framework and components of 
your product are free from faulty manufacture. All faulty framework and components will be repaired or replaced as set out in 
this policy. All warranties in this policy apply to INDOOR HOME/DOMESTIC USE ONLY. 

2. These warranties do not apply to products used in commercial use applications.  
3. Warranty DOES NOT cover normal wear & tear and excludes faults due to misuse, abuse, incorrect assembly or lack of general 

maintenance.  
4. Warranty is applicable to products sold and placed within Australia only. 
5. IMPORTANT. Most of BFE products are pretested and we have inspectors checking all products prior to shipment. The number 

one reason for a fault is due to INCORRECT ASSEMBLY. 
If you do have problems please go back to the start and double check your assembly and pay special attention to all WIRING 
connections. If you have accidently cut or damaged the wiring please let us know and we will be happy to send you a new set at no-
charge. 
 
If you have done this and are confident you have double checked your assembly and are still having problems please go to our 
website www.bfe.com.au  and lodge a service request. 
 

WARRANTY TERMS- Warranty commences from the date of purchase from the retail store. Warranty only applies to the original 
purchaser and is NON transferable. Warranty is void if the serial number of the product has been removed or tampered with. 
Warranty does not apply to defects, faults or failures due to: 

(a) Defects caused during assembly or failure to assemble to the assembly manual provided. Assembly errors include but are not 
limited to damaged wiring harness, stripped crank arms and or pedals and bolts used in the wrong locations. 

(b) Lack of general maintenance and or failure to service or maintain the equipment in accordance with the user manual 
specifications and recommendations.  

(c) Power Surges. The computers, control boards and motors are very sensitive to power fluctuations. You must use a surge 
protector on all items that plug into your mains power otherwise your electronics will not be covered by this warranty.  

(d) User negligence, abnormal or excessive use, misuse, abuse or transport damage. 
(e) Repairs, alterations or modifications by NON BFE authorised service technician. 
(f) Accident, fire, flood or malicious damage by third person. 
(g) Ordinary wear and tear. 
(h) Failure to keep the product in a clean, dry environment. You should wipe off any sweat and moisture after each training session.  
(i) Any products sold or placed in an application or the incorrect environment that is not recommended by BFE or as not stipulated 

in the owner’s manual such as a commercial / rental environment will void the warranty set forth by BFE 
(j) BFE recommends the use of a protective rubber floor mat. This reduces the incidence of dust and lint collection around the 

motor, reduces noise & protects your floor. You can purchase this from your retailer or contact BFE directly at sales@bfe.com.au 
 
BFE will have the option to repair or replace any product which requires attention under the warranty. 

NOTE: Lifetime* refers to the warranty coverage of the units expected service life. NOT the lifetime of the purchaser. 
 
Servicing/Spare Parts- As with any mechanical equipment general maintenance should be performed on a regular basis by an 
authorised retailer or service technician. This will ensure longevity of the product and ensure that it is kept working in optimum 
condition. Failure to properly maintain your equipment may lead to safety issues and may also void the warranty.  
 
You should only use genuine BFE replacement parts otherwise the warranty will be void. 
 
Freight Costs: 
The cost of freighting the replacement part under warranty to the customer shall be free of charge. Your requirement is to return 
the faulty part via the pre-paid postal service which we will supply. 
 
Returned Goods: 
The unauthorised return of parts or product shall be refused and placed in the hands of the carrier at the cost of the shipper. Return 
authorisations can be obtained from BFE head office only. 
 
 
 
Service Department hours:  Monday to Friday between 8.00am and 3pm  
Email: spares@bfe.com.au 
 
 
PLEASE NOTE: that Authorised service technicians do not reside in all areas of this vast country. If you live beyond the reasonable 
service area of a metropolitan area, BFE may not be able to support the labour portion of the product warranty. Alternatively you 
can return (at your cost) your product to the closest BFE repair centre, where it will be fixed at no charge under the warranty period. 
 

http://www.bfe.com.au/
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Metropolitan Area- defined as no more that 50km from G.P.O in all capital cities. 
 
Disclaimer: 
Our goods come with guarantees that cannot be excluded under the Australian Consumer Law. You are entitled to a replacement or 
refund for a ‘Major failure’. 
 
You are also entitled to have goods repaired or replaced if the goods fail to be of an acceptable quality and the failure does not 
amount to a major failure. 
 
BFE does not assume, nor authorise any representative or other person to make or assume for BFE, any warranties whatsoever, 
whether expressed or implied, in connection with the sale, service, or shipment of our products. 
 
BFE reserve the right to make changes and improvements in our products and specifications without incurring any obligation to 
similarly alter products previously purchased. 
 
This warranty operates in addition to other rights and remedies available to consumer’s rights under the Australian Consumer Law. 
 
Service Department hours:  Monday to Friday between 8am and 3pm  
Email: spares@bfe.com.au 
Website: www.bfe.com.au 

mailto:spares@bfe.com.au


 

 


